MERCRUISER ([BLACK SCORPION M B.2L SKI [GEN+]Y-2 2001-2002)
Serial Mbr Range: OLE70015 THRU 0M331539

¥ ELECTRICAL B0 AMD COMPOMENTS [S/M OLOOZ700 AMD LRP)

Ref |Clazs|Part

Description

Comment

Footnote

2 BOEET1T |[MODULE AS5SEMBLY-KNOCK, 1

3 a3 96158T |SOLEMOID-5TARTER 1

4 132 26996 | LOCKWASHER [#10] 2

5 Al BE219|WUT [10-32] 2

E 132 26992 | LOCKWASHER (144 IN.) 2

7 11 94330 WUT [1/4-20] 2

g2 12 5462 'WASHER 1

) 11 E4015|MWUT [1/4-20] 1

10 85 57861 [ INSULATOR-5TARTER SOLENOI 1

1 a8 B0R950 BREAKER-CIRCLIT 1

12 10 EB513| SCREW [#10-323% 341N 2

13 132 26996 LOCKMWASHER [#10)] 2

14 1o 57583 | SCREW [H3-32 X 3/51N.) 2

15 8604327 2| MODULE-ECH 1 [3500(S /M OLO0Z2700 THRU OLO0E

15 8E1636T 1|MODULE ECM 1 [350)5 /M OLOOSE0T THRU 0L30.

15 8E1928R 2|MODULE-ECM 1 (35005 /W OL304550 AWD UP] (X

15 2623058 1|MODLULE -ECM 1 [E.2L)[S/N OLE/O00S THRU OLE?

15 262305702 |MODULE-ECH 1 [.2L)(5/MN OLE/3131 and Up] 1

16 10 7E536| SCREW 2 [1/4-20 %1174 1M.)

16 10 837EE| SCREW 3 [10-32 » 5/8)

17 12 20533 WASHER 2

18 261426 FASTEMNER-PAMEL 1

13 8E1072T |LID-ELECTRICAL BOX 1

20 BE1073T |BRACKET 1

21 10 E5746|SCREW [1/4-20 3/4 IN.) 2

22 54 807366 STRAP 1

23 1o 54615 SCREW [1/4-20 % 5/2 1N.] 1

24 13 26992 LOCKW/ASHER [1/4 IM.) 1

25 BO7485T |BRACKET 2

26 10 89766 | SCREW [H10-32 X 548 IN.) 4

2 11 26709106 WUT [#10-32) 4

28 54 261451 STRAP-RUBBER 1

29 88 804641 |FUSE 1 (10 &MP)

29 88 804642 | FUSE 1 [15 AMP)

30 807057 T |RELAY-FUEL PUMPAGMITION 54| 2

Kl ¥ 861380 DECAL-ENGINE SPEC. 1 [315 HP)(5/N OL002700 THRU OU

Kl i 261380 1|DECAL-EMGIME SPEC. 1 [F15 HP)(S/N 0L00S300 AMND LIF

A 7 BE1876|DECAL-EMGINE SPEC. 1 (35000330 HP) 1

]l 7 862953 | DECAL-EMGINE SPEC. 1 [E.2L](340 HP) 1
1

L] m ] miar 1 e

LIADRICCS ACCTRAD] [u] 8]}




